GT S Global United Technology Services Co., Ltd.

Report No.: GTS2023030175-01

TEST REPORT

Applicant: JiangXi MeiDong Technology Co., Ltd.

Address of Applicant: No. 1, Food Avenue, Jingshan Comprehensive District
Shanggao Prefecture Industri Yichun China

Manufacturer: JiangXi MeiDong Technology Co., Ltd.

Address of No. 1, Food Avenue, Jingshan Comprehensive District

Manufacturer: Shanggao Prefecture Industri Yichun China

Factory: JiangXi MeiDong Technology Co., Ltd.

Address of Factory: No. 1, Food Avenue, Jingshan Comprehensive District

Shanggao Prefecture Industri Yichun China
Equipment Under Test (EUT)

Product Name: Active Noise Cancelling Headphones
Model No.: SE8, SE8A, SE7, SETMAX
Trade Mark:

ﬂi. 1@: || [} @ ]|L

FENSOL/ Silensys/ MOVSSOU/ PurelySound/ Synthphonics
FCC ID: 2A4AND-SE7-SES8

IC: 29076-SE7SES8

Applicable standards: FCC CFR Title 47 Part 15 Subpart C Section 15.247
RSS-247, Issue 2, Feb. 2017
RSS-Gen, Issue 5, Amendment 2, Feb. 2021

Date of sample receipt: Mar. 04, 2023

Date of Test: Mar. 06, 2023~ Mar. 08, 2023
Date of report issued: Mar. 08, 2023
Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver. Page 1 of 55
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Report No.: GTS2023030175-01

4 Test Summary

Test Item Standard(s) Section Result
Antenna Requirement RS e G, Pass
RSS-Gen 6.8
AC Power Line Conducted Emission PG 207 Pass
RSS-Gen 8.8
FCC15.247 (b)(1)
Conducted Peak Output Power RSS-247 5.1 (b) Pass
RSS-247 5.4 (b)
FCC15.247 (a)(1)
20dB Occupied Bandwidth RSS-247 5.1 (a) Pass
RSS-Gen 6.7
Carrier Frequencies Separation REEdee 7 (Bl Pass
RSS-247 5.1 (b)
Hopping Channel Number o - i Pass
RSS-247 5.1 (d)
Dwell Time FCC15.247 (a)(1)(iii) Pase
RSS-247 5.1 (d)
Radiated Emission SR Rl Pass
RSS-247 5.5
Remarks:
1. Pass: The EUT complies with the essential requirements in the standard.
2. Test according to ANSI C63.10:2013 and RSS-Gen.
Measurement Uncertainty
Test Item Measurement Uncertainty Notes
Radiated Emission 3.1dB(9kHz-30MHz) (2)
Radiated Emission 3.8039dB(30MHz-200MHZz) 2)
Radiated Emission 3.9679dB(200MHz-1GHz) Q)
Radiated Emission 4.29dB(1GHz-18GHz) Q)
Radiated Emission 3.30dB(18GHz-40GHz) Q)
AC Power Line Conducted Emission 3.44dB(0.15MHz ~ 30MHz) (2)
Occupied Bandwidth +3% 1)
RF conducted power +0.75dB Q)
RF power density +3dB 1)
Conducted Spurious emissions +2.58dB Q)

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 4 of 55
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5 General Information
5.1 General Description of EUT

Product Name: Active Noise Cancelling Headphones

Model No.: SES8, SE8A, SE7, SETMAX

Test Model No.: SE8
Rle;nark: They have the same circuit diagram, the only difference is the appearance structure and the key
plate.

Test sample(s) ID: GTS2023030175-1

Sample(s) Status: Engineer sample

SIN: N/A

Operation Frequency: 2402MHz~2480MHz

Channel numbers: 79

Channel separation: 1MHz

Modulation type: GFSK, m/4-DQPSK, 8-DPSK

Antenna Type: Internal Antenna

Antenna gain: 0dBi

Power supply: DC 5V from adapter or DC 3.7V from battery

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 5 of 55
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Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
il 2402MHz 21 2422MHz 41 2442MHz 61 2462MHz
2 2403MHz 22 2423MHz 42 2443MHz 62 2463MHz
3 2404MHz 23 2424MHz 43 2444MHz 63 2464MHz
4 2405MHz 24 2425MHz 44 2445MHz 64 2465MHz
5 2406MHz 25 2426MHz 45 2446MHz 65 2466MHz
6 2407MHz 26 2427MHz 46 2447MHz 66 2467MHz
7 2408MHz 27 2428MHz 47 2448MHz 67 2468MHz
8 2409MHz 28 2429MHz 48 2449MHz 68 2469MHz
9 2410MHz 29 2430MHz 49 2450MHz 69 2470MHz
10 2411MHz 30 2431MHz 50 2451MHz 70 2471MHz
11 2412MHz 31 2432MHz 51 2452MHz 71 2472MHz
12 2413MHz 32 2433MHz 52 2453MHz 72 2473MHz
13 2414MHz 33 2434MHz 53 2454MHz 73 2474MHz
14 2415MHz 34 2435MHz 54 2455MHz 74 2475MHz
15 2416MHz 35 2436MHz 55 2456MHz 75 2476MHz
16 2417MHz 36 2437MHz 56 2457MHz 76 2477MHz
17 2418MHz 37 2438MHz 57 2458MHz 77 2478MHz
18 2419MHz 38 2439MHz 58 2459MHz 78 2479MHz
19 2420MHz 39 2440MHz 59 2460MHz 79 2480MHz
20 2421MHz 40 2441MHz 60 2461MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

Channel Frequency
The lowest channel 2402MHz
The middle channel 2441MHz
The Highest channel 2480MHz

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.2 Test mode

Report No.: GTS2023030175-01

Transmitting mode

Keep the EUT in continuously transmitting mode.

5.3 Description of Support Units

Support Equipment

No. Equipment Manufacturer Model Name Remarks
1 Adapter Canary CAN100USAPTW /
2 Mobile phone Huawei PCT-AL10 /
5.4 Deviation from Standards

None.

5.5

Abnormalities from Standard Conditions

None.

5.6

Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC—Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files.

e |IC —Registration No.: 9079A

CAB identifier: CN0091

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP).

WA

Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

5.8

Additional Instructions

Test Software

Special test software provided by manufacturer

Power level setup

Default

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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6 Test Instruments list

Report No.: GTS2023030175-01

Radiated Emission:

: Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Ko o s (moisdiEs
1 gm Sgr;m/l”eefho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July 02, 2020 | July 01, 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | April 22,2022 | April 21, 2023
; : SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9168 GTS640 | March 21, 2022 |March 20, 2023
Double -ridged SCHWARZBECK
5 Wy i MESS-ELEKTRONIK BBHA 9120 D GTS208 | June 12,2022 |June 11, 2023
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June 23,2022 |June 22, 2023
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | April 22,2022 | April 21, 2023
9 Coaxial Cable GTS N/A GTS211 | April 22,2022 | April 21, 2023
10 Coaxial cable GTS N/A GTS210 | April 22,2022 | April 21, 2023
11 Coaxial Cable GTS N/A GTS212 | April 22,2022 | April 21, 2023
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | April 22,2022 | April 21, 2023
e AFS33-18002
13 Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June 23,2022 |June 22, 2023
14 Band filter Amindeon 82346 GTS219 | June 23,2022 |June 22, 2023
15 Power Meter Anritsu ML2495A GTS540 | June 23,2022 |June 22, 2023
16 Power Sensor Anritsu MA2411B GTS541 | June 23, 2022 | June 22, 2023
17 Wikcband.2adle Rohde & Schwarz CMWS500 GTS575 | April 22, 2022 | April 21, 2023
Communication Tester
18 Splitter Agilent 11636B GTS237 | June 23, 2022 | June 22, 2023
19 Loop Antenna ZHINAN ZN30900A GTS534 | Nov. 29, 2022 | Nov. 28, 2023
20 | Broadband Preamplifier SCHWARZBECK BBV9718 GTS535 | April 22,2022 | April 21, 2023
21 Drcitinng SCHWARZBECK BBHA 9170 GTS579 | Oct. 16,2022 | Oct. 15, 2023
hornantenna
22 Amplifier TDK PA-02-02 GTS574 Oct. 16, 2022 | Oct. 15, 2023
23 Amplifier TDK PA-02-03 GTS576 Oct. 16, 2022 | Oct. 15, 2023
5 R SELSERES SPECHR Rohde & Schwarz FSP GTS578 | June 23,2022 |June 22, 2023
Analyzer
25 | Amplifier(1GHz-26.5GHz) HP 8449B GTS601 | April 22,2022 | April 21, 2023
Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 8 of 55
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Report No.: GTS2023030175-01

Conducted Emission

> Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. O (e
il Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May 14, 2022 | May 13, 2025
2 EMI Test Receiver R&S ESCI 7 GTS552 | April 24, 2022 | April 23, 2023
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June 23, 2022 |June 22, 2023
ENV216 2-L-V- . :
4 NETZNACHB.DE ROHDE&SCHWARZ ENV216 GTS226 | April 22, 2022 | April 21, 2023
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter JINCHUANG GSP-8A GTS639 | April 28, 2022 | April 27, 2023
8 Absorbing clamp Cedronik MDS21 GTS229 | April 15, 2022 | April 14, 2023
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTS565 | April 22, 2022 | April 21, 2023
10 High voltage probe SCHWARZBECK TK9420 GTS537 | April 22, 2022 | April 21, 2023
RF Conducted Test:
- ¥ Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. ) T,
1 MXA Signal Analyzer Agilent N9020A GTS566 April 22, 2022 April 21, 2023
2 EMI Test Receiver R&S ESCI 7 GTS552 April 22, 2022 April 21, 2023
3 Spectrum Analyzer KEYSIGHT N9010A-44 MY51440158| April 22, 2022 April 21, 2023
4 MR veclnigiagel Agilent N5182A GTS567 | April 22, 2022 April 21, 2023
Generator
5 ESGagEY-Sional Agilent E4428C GTS568 | April 22, 2022 April 21, 2023
Generator
6 USB RF Power Sensor DARE RPR3006W GTS569 April 22, 2022 April 21, 2023
7 RF Switch Box Shongyi RFSW3003328 GTS571 April 22, 2022 April 21, 2023
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 April 22, 2022 April 21, 2023
Chamber
General used equipment:
) Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. e L T
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 April 25, 2022 | April 24, 2023
2 Barometer KUMAO SF132 GTS647 July 26, 2022 | July 25, 2023
Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 9 of 55
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7 Test results and Measurement Data
7.1 Antennarequirement

Standard requirement: ‘ FCC Partl5 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

Standard requirement: RSS-Gen Section 6.8

A transmitter can only be sold or operated with antennas with which it was approved.
When a measurement at the antenna connector is used to determine RF output power, the effective gain
of the device’s antenna shall be stated, based on measurement or on data from the antenna
manufacturer. For transmitters of RF output power of 10 milliwatts or less, only the portion of the antenna
gain that is in excess of 6 dBi (6 dB above isotropic gain) shall be added to the measured RF output
power to demonstrate compliance with the radiated power limits specified in the applicable standard. For
transmitters of output power greater than 10 milliwatts, the total antenna gain shall be added to the
measured RF output power to demonstrate compliance to the specified radiated power

E.U.T Antenna:

The antenna is PCB antenna, the best case gain of the antenna is 0dBi, reference to the appendix |l for details

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 55
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7.2 Conducted Emissions

Report No.: GTS2023030175-01

Test Requirement:

FCC Part15 C Section 15.207 & RSS-Gen 8.8

Test Method:

ANSI C63.10:2013 and RSS-Gen

Test Frequency Range:

150KHz to 30MHz

Class / Severity:

Class B

Receiver setup:

RBW=9KHz, VBW=30KHz, Sweep time=auto

Limit: Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

| LISN LISN
40cm 80cm
AUX m AC power
Equipment E.U.T
EMI
Receiver
Test table/Insulation plane

Remark

ELU T Fouipment Uinder Test

LIS\ {ine Impeadence Stabilzation Network
Test table fheight=0 8m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 500hm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25°C Humid.: 52% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 11 of 55



GTS

Measurement data:

Report

No.: GTS2023030175-01

Pre-scan all test modes, found worst case at GFSK 2402MHz, and so only show the test result of it

For SE8
Line:
Conducted Emission Measurement
800 dBuV
FCC Pan156 ClassB Conduction[QF]
|
| RI
30 L{ vl\ﬁ;-'hl)m’p-w "y ’lenw WWW Yy h%m;ﬁﬁhuﬂwﬁwﬁu”ﬂ%w\vw,wmwrﬁ pesk
\“’wa" W -w.wl-h-v-«-.:"-.a...,.JlM Mwww"“"mmHﬂ'ﬂ“‘“‘-“_u-«.m.-““l.--"“.-'\ T SR (P “|AVG
20 _ _ ] _ _
0.150 05 [MHz] 5 30,000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuv dBuv dB Detector  Comment
1+ 0.1740 20.91 19.88 40.79 6477 -2398 QP
2 0.1740 -0.07 19.88 19.81 5477 -3496 AVG
3 0.1820 19.78 19.88 3966 6439 -2473 QP
4 0.1820 -0.90 19.88 18.98 5439 -3541 AVG
5 0.1900 17.92 19.88 3780 6404 -2624 QP
6 0.1900 -1.63 19.88 18.25 54.04 -3579 AVG
7 0.2140 13.19 19.88 3307 6305 -20098 QP
8 0.2140 -2.31 19.88 17.57 53.05 -3548 AVG
g 0.2260 13.29 19.88 33.17 6260 -2943 QP
10 0.2260 -2.38 19.88 17.50 5260 -35.10 AVG
11 1.6020 6.55 19.90 26.45 56.00 -2055 QP
12 1.6020 0.18 19.90 20.08  46.00 -2592 AVG

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS2023030175-01

Neutral:

Conducted Emission Measurement
800 dBuV

FCC Part158 ClazsB Conduction|dP)

{K i,

30 ", X R
¥ qu\r’\-'d. From ey | o,
| v oy PR UL W VSN e TR
N W it N,
" oAb shas U PP -'.""\"""\""'.'fhlll B T WU S SRR AL YT
-20
0150 05 [MHz] 5 30.000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuv dB dBuv dBu dB Detector  Comment

1 01740 6.76 19.88 26.64 6477 -3813 QP
2 01740 -0.57 19.88 19.31 54.77 -3546 AVG
3 04380 0.67 19.88 20.55 57.10 -36.55 QP
4 04380 -3.19 19.88 16.689 4710 -3041 AVG
5 05540 4.48 19.88 24.36 56.00 -3164 QP
6 05540 -0.24 19.88 19.64  46.00 -26.36 AVG
7 1.9220 12.46 19.91 32.37 56.00 -2363 QP
g " 1.9220 6.44 19.91 26.35  46.00 -19.685 AVG
9 22380 6.38 19.91 26.29 56.00 -29.71 QP
10 22380 0.67 19.91 20.58  46.00 -2542 AVG
11 3.8860 017 19.91 20.08 56.00 -3592 QP
12 3.8860 -4.58 19.91 15.33  46.00 -30.67 AVG

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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For SE7

Line:

Report No.: GTS2023030175-01

30.0 dBu¥

Conducted Emission Measurement

30

~—

FCC Partl 5B Classb Conduction[@F)

W .
WWN?‘W’VWMWWMNMWM#-W”'”‘ﬁm**w**w’ L% \Vﬁf H“1"%”* MDA o pabih

peak
M as R ‘WN”‘W!)“I'WWMW“‘WF*”""MM'“w”\«r’N.a‘ﬁk Vo atin bt st stV
-20
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freg. Level Factor ment Limit  Qver
MHz dBuV dB dBuv dBuV dB Detector  Comment

1 0.1500 10.46 19.88 30.34 66.00 -3566 QP
2 0.1500 4.21 19.88 24.09 56.00 -31.91 AVG
3 0.5700 571 19.88 25.59 56.00 -30.¢1 QP
4 * 0.5700 040 19.88 20.28 46.00 -2572 AVG
5 1.6220 360 19.90 23.50 56.00 -3250 QP
6 1.6220 -1.65 19.90 18.25 46.00 -27.75 AVG
7 1.9260 3.35 19.91 23.26 56.00 -32.74 QP
3 1.9260 -1.27 19.91 18.64 46.00 -27.36 AVG
9 47780 539 19.92 2531 56.00 -3069 QP
10 47780 -0.84 19.92 19.08 46.00 -26.92 AVG
11 59620 418 19.93 2411 60.00 -3589 QP
12 59620 -2.43 19.93 17.50 50.00 -3250 AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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&

Neutral:

Report No.:

GTS2023030175-01

30.0 dBu¥

Conducted Emission Measurement

@‘.rﬂ{

3

i

\

FCC Part15B ClassB Conduction[GF)

mﬁ"

W N "
V*{JL“H‘,\"L"— Lﬁ\h\vuwx*‘,\q,wmﬁw W‘M‘-’JHH ""”“‘W‘JA-W'»‘U'WNH“ww..’«’u'mbwmmw{'“

L~ il
AL A oy N,JU}M Mmm*ﬁun‘"“"“

peak

B T N T ¥ N P AP UOVPUTE PP LY c
-20
0.150 0.5 [MHz] 5 30,000
Reading Correct Measure-
No. Mk. Freq.  Level  Factor ment Limit ~ Over
MHz dBuv dB dBuvY dBuv dB Detector  Comment
1 0.1540 16.08 19.88 3596 6578 -2982 QP
2 0.1540 4.05 19.88 2393 5578 -3185 AVG
3 0.1620 14.02 19.88 33.90 6536 -3146 QP
4 0.1620 -0.03 19.88 19.85 5536 -3551 AVG
5 0.1900 10.05 19.88 29.93 64.04 -34.11 QP
6 0.1900 -0.69 19.88 19.19 5404 -3485 AVG
7 0.5540 7.16 19.88 27.04 56.00 -2896 QP
8 0.5540 190 19.88 21.78 46.00 -2422 AVG
9 1.7740 1243 19.90 3233 56.00 -2367 QP
10 1.7740  4.00 19.90 23.90 46.00 -2210 AVG
11 21140 1394 19.91 3385 56.00 -2215 QP
12> 21140 7.7 19.91 27.62 46.00 -18.38 AVG
Notes:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

(3) The test result has included the cable loss.

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTS2023030175-01

7.3 Conducted Peak Output Power

Test Requirement: FCC Part15 C Section 15.247 (b)(1) & RSS-247 5.1 (b) & RSS-247 5.4 (b)
Test Method: ANSI C63.10:2013 and RSS-Gen
Limit: 20.97dBm
36.02dBm(4W for e.i.r.p.)

Test setup: Spectrum Analyzer

o Y o

Fd e o Y o
[ o o |
i oo E.U.T
]
Non-Conducted Table
Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Lowest 3.46 3.46

GFSK Middle 3.19 20.97 3.19 36.02 Pass
Highest 2.81 2.81
Lowest 3.42 3.42

Dg/F?éK Middle 3.00 20.97 3.00 36.02 Pass
Highest 2.64 2.64
Lowest 3.32 3.32

8-DPSK Middle 3.08 20.97 3.08 36.02 Pass
Highest 2.70 2.70

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 16 of 55



GTS

Report No
Test plot as follows:

.- GTS2023030175-01

Test mode: GFSK mode

PNO Fast
Gale: 0F
IF Gan: Low
Sig Track Of

pZ 500 sAlln 4008
CorCCarRCal  Preany: OF
Freq Rt Int (5)

g Type: Pows: (RMS] |
AuglHokt 1007100
Tig:Free Run

Ref Lyl Offset 22.02 4B Mkri 2.40;
Ref Level 30.00 dBm

#Video BW 8.0 MHz

Center 2.402000 GHz Span 8.000 MKz,

Sweep 1.0 ms (1001 pts)|

Allen 4048,
Preamp OF

PNO: Fast
Gefe: OF
IF Gan: Low
Sig Track Of

Inpul Z- 50 (1
Carr CCan
Freq Ref:

1 Spectrum
ScaleiDiv 10 dB

Ref Lvl Offset 21,99 dB
Ref Level 30.00 dBm
¥

#ideo BW 8.0 MHz Span 8.000 MKz,

Sweep 1.00 ms (1001 pts)|

Middle channel

#Alien 40dB  PNO Fast
Gefe: OF
IF Gan: Low
Sig Track Of

pul. RF npul Z 500 g Type Power (RM
- CSiGOC G Augitioid: 100100
Aign: Auto Tig: Free Run

Mkr1 2.479 656 GHz
281dBm

1 Spectrum
ScaleiDiv 10 dB

Ref Lvl Offset 21.93 dB
Ref Level 30.00 dBm
¥

Span 8,000 WHz |
‘Sweep 1,00 ms (1001 pts)|

#Video BW 8.0 MHz

Highest channel

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No

.- GTS2023030175-01

Test mode:

T/4-DQPSK mode

KEYSIGHT lput RF ipdZ 500 #Alen 4008 PNO Fasl
RL o COMEOC  CorCCnRCA  Preamy: OF o

Aign: Auto Freq Ref IF Gain: Low

Sig Track Of

1Specn RefLyl Offset 22.02 68
ScaleiDiv 10 B Ref Level 30.00 dBm
v

#Video BW 8.0 MHz

Input Z: 50 #Aten 40dB PNO Fast
CorCCorRCal  Preamp OF  Gefe OF
IF Gan: Low
Sig Track Of

Ref Lvl Offset 21,99 dB
Ref Level 30.00 dBm
¥

#Video BW 8.0 MHz

npul Z dAllen 4008 PNO:Fast
CogingDC CorCConRiCal Proamp OF  Gate: OF
Aign: Ato Freq et Int5)
Sig Tack. OF

I RefLyl Offset 2193 68
ScaleiDiv 10 dB Ref Level 30.00 dBm
Y

Center 2.480000 GHz #Video BW 8.0 MHz
[FRes BW 3.0 MHz

Mkr1 2.401 984 GHz
342

AUTO TUNE
CF Step
B0.000 kHz

Auto
NMan

Freq Offset
0Hz

Span 8.000 MKz,
Sweep 1.00 ms (1001 pis)|

AugiHoid: 1007
Tig: Free Run

Mkr1 2.440 864 GHz
2.99 dBm

Span 8.000 MKz,
Sweep 1.00 ms (1001 pis)|

Span 8.000 MKz,
Sweep 1,00 ms (1001 pts)

Highest channel

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No

.- GTS2023030175-01

Test mode:

8-DPSK mode

Allen 4048,
Preamp OF

Inpul Z- 50 (1
Carr CCan
Freq Ref

KEYSIGHT Jput RF-

Couping DC
[l + Aign: Auto

PND Fast

IF Gan: Low
Sig Track Of
1 Spectum

ScaleiDiv 10 dB

Ref Lvl Offset 22.02 dB
Ref Level 30.00 dBm
¥

#Video BW 8.0 MHz

Mkr1 2.401 712 GHz
3.32dBm

AUTO TUNE
CF Step
B0.000 kHz

Auto
NMan

Freq Offset
0Hz

Span 8.000 MKz,
Sweep 1.00 ms (1001 pis)|

Lowest channel

PNO Fast
Gefe: OF
IF Gan: Low
Sig Track Of

iput RF Input Z: 50 #Atien 40 dB
g0 G Cal  Preamp: OF

+ »;ngn Ao

Ref Lvl Offset 21,99 dB
Ref Level 30.00 dBm
¥

#Video BW 8.0 MHz

PNO: Fast
Gate: OF

aAtien 40 dB
Preamp OF

Inpat Z:
Cor CCam R
Freq Ref It (S)

Couplng DC
Aign Ao
Sig Track Of
1 Spectum

ScaleiDiv 10 B

Ref Lvl Offset 21.93 dB
Ref Level 30.00 dBm
¥

#Video BW 8.0 MHz

Center 2.480000 GHz
[FRes BW 3.0 MHz

g Type: Power (R
Augitioid: 100100
Tig: Free Run

Mkr1 2.441 320 GHz
3.08 dBm

Span 8.000 MKz,
Sweep 1.00 ms (1001 pis)|

AUTO TUNE

CF Step
B00.000 kHz
Auto

Span 8.000 MKz,
Sweep 1,00 ms (1001 pts)

Highest channel

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTS2023030175-01
7.4 20dB Emission Bandwidth

Test Requirement: FCC Partl5 C Section 15.247 (a)(1) & RSS-247 5.1 (a)
Test Method: ANSI| C63.10:2013 and RSS-Gen
Limit: N/A
Test setup: Spectrum Analyzer

e o o

f'\\ o Y o o
o o |
= =52 E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Mode Test channel AASIES (SMTSEEm Rl Result

(MH2z)
Lowest 0.963

GFSK Middle 1.107 Pass
Highest 0.963
Lowest 1.266

m/4-DQPSK Middle 1.248 Pass
Highest 1.278
Lowest 1.266

8-DPSK Middle 1.287 Pass
Highest 1.278

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.

: GTS2023030175-01

Test mode:

GFSK mode

Freguency
KEYSIGHT laput RF dAllen 4008 PN Besl Wide
Couing DC C Prearp: Of  Gale: OF
R Agn Ak et Int (S) IF Gan: Low
Sig Track: OF
Ref Lvl Offset 22.02 08
ScaleiDiv 10 dB Ref Level 30.00 dBm

|Center 2.402000 GHz #Video BW 100 kHz Span 3.000 MKz,
Sweep ~5.7 ms (1001 pts)|

ke Tabie v

Mode Trace Scale Y Function  FunctionWidth  Function Value
18681

Input Z: 50 #Aten 40dB  PNO Bestiide  #Awg Type: Power (RM:
CorCCorRCal  Preamp OF  Gefe OF Augitioid: 100100
Freq Ref: Int () IF Gan Low Ty Free Run

Sig Track Of

Ref Lyl Offset 21,99 0B
Ref Level 30.00 dBm

#Video BW 100 kHz Span 3.000 MKz,
Sweep ~5.79 ms (1001 pis)

Function  FunctionWidth  Function Value

KEYSIGHT Jput ¥

Cruping CoR ol
RL o> i . . FGanlow  Tig FreeRun

Sig Track Of

Ref Lvl Offset 21.93 dB
ScaleiDiv 10 dB Ref Level 30.00 dBm

Start Freq
78500000 GHz

Stop Freq
481500000 GHz

AUTOTUNE
#Video BW 100 kHz Span 3.000 MKz,

Sweep ~5.7 ms (1001 pis) |CF Step
300.000 kHz
Auto
Funcion  Function Width  Funclion Value Man

(]

He
Log

Highest channel

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.

: GTS2023030175-01

Test mode:

T/4-DQPSK mode

|Spectrum Analyzer +
[Swept SA
KEYSIGHT kvut R
- ing DC
Aign: Auto

Center 2.402000 GHz

5 Marke Tabie v

Mode Trace Scale

|Spectrum
[Swept SA
KEVSIGHT lvut ¥
RL op. Coming

Aign: Auto

ke Tabie v

Mode Trace Scale

|Spectrum

[Swept SA

KEYSIGHT Jput ¥

AL Couing DC
Aign Ao

Center 2.480000 GHz
£Res BW 30 kHz

wrkes Tabie r

Mode Trace Scale
N 1
N 1

81

inpalZ 501
Cor CCarRCal
Freq Ref: Int (S)

Input Z: 50
CCar
Free Ref: It IFG oW

Inpat Z: 50 0
Cor

Freguency

PND BesiWide  #Awg Type Powes (RM
Gefe: OF Augitioid: 100100

IF Gan Low Ty Free Run

Sig Track Of

Allen 4048,
Preamp OF

Ref Lvl Offset 22.02 dB

Ref Level 30.00 dBm 0.16 dB

Span 3.000 MKz,
Sweep ~5.7 ms (1001 pts)|

#Video BW 100 kHz

Function  FunctionWidth  Function Value

#Atien 40 dB

7 Preamp: OF

Tig: Free Run
Sig Track Of

Span
300000000 MHz
(1= swept Span
Zero Span

Full Span
Start Freq
39500000 GHz
Stop Freq
GHz

Ref Lyl Offset 21,99 0B
Ref Level 30.00 dBm

|

AUTOTUNE
Span 3.000 MKz,
Sweep ~5.79 ms (1001 pis)

#Video BW 100 kHz

Function  FunctionWidth  Function Value

aAtien 40 dB
Preamp Of Gl OF
IF Gan Low
Sig Track Of

Al

o CCarRCal 0
Tng: Frae Run

Frea Ref It 5)

Ref Lvi Offset 21.93 dB
Ref Level 30.00 dBm

Span 3.000 MKz,
Sweep ~5.79 ms (1001 pis)

#Video BW 100 kHz

Funcion  FunclionWidth  Funclion Value

Highest channel

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.

: GTS2023030175-01

Test mode:

8-DPSK mode

Freguency
KEYSIGHT ot RF shlan 4048 PND BeslWids g Type Pows (R
RL o COWinGDC C Prearp: Of  Gale: OF Augold: 100100
Agn Ak et Int (S) IF G oW

Sig Track OF

Ref Lyl Offset 2202 08
ScaleiDiv 10 dB Ref Level 30.00 dBm

|Center 2.402000 GHz #Video BW 100 kHz Span 3.000 MKz,
Sweep ~5.7 ms (1001 pts)|

ke Tabie v

Mode Trace Scale Function  FunctionWidth  Function Value

Input Z: 50 #Aten 40dB  PNO Bestiide  #Awg Type: Power (RM:
CorCCorRCal  Preamp OF  Gefe OF Augitioid: 100100
Freq Ref: Int () IF Gan Low Ty Free Run

Sig Track Of

Ref Lyl Offset 21,99 0B
Ref Level 30.00 dBm

Full Span
Start Freq
2439500000 GHz

=l
12500000 ¢

#Video BW 100 kHz Span 3.000 MKz,
Sweep ~5.79 ms (1001 pis)

Function  FunctionWidth  Function Value

KEYSIGHT '_"["-l‘R‘ -~ - :
Caging 7 8
RL o> i . . FGanlow  Tig FreeRun
Sig Track Of

Ref Lvl Offset 21.93 dB
ScaleiDiv 10 dB Ref Level 30.00 dBm

#Video BW 100 kHz Span 3.000 MKz,
Sweep ~5.79 ms (1001 pis)

Funcion  FunclionWidth  Funclion Value

Highest channel

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

7.5 Carrier Frequencies Separation

Report No.: GTS2023030175-01

Test Requirement:

FCC Part15 C Section 15.247 (a)(1) & RSS-247 5.1 (b)

Test Method:

ANSI C63.10:2013 and RSS-Gen

Receiver setup:

RBW=300KHz, VBW=300KHz, detector=Peak

Limit:

0.025MHz or 2/3 of the 20dB bandwidth (whichever is greater)

Test setup:

Spectrum Analyzer

[ o |
Va [ o |
i o |
— [ o |
oo

Vi

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Mode Test channel Gy Frequg(r:;)es SERETE Limit (kHz) Result
GFSK Hop 1180 738 Pass
m/4-DQPSK Hop 1152 852 Pass
8-DPSK Hop 1186 858 Pass
Note: According to section 7.4
20dB bandwidth (kHz) Limit (kHz)
Mode . ) .
(worse case) (Carrier Frequencies Separation)
GFSK 1107 738
1/4-DQPSK 1278 852
8-DPSK 1287 858

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test plot as follows:

Report No

.- GTS2023030175-01

Modulation mode:

KEYSIGHT Jput R
AL Couplng DC
Aign Ao

1Spectum

ScaleiDiv 10 B

|Start 2440500 GHz
[FRes BW 300 kHz

Test mode:

GFSK

aAtien 40 dB
Preamp OF

Input Z: 50 0
Cor CCam R
Freq Ref It (S)

PNO: BestWide  #Awg Type: Power (RM:
Gate: OF JouglHoid: 5000:5000
IF Gan: Low Tng: Free Run

Sig Track. Off

Ref Lvl Offset 21.99 dB
Ref Level 30.00 dBm

#Video BW 300 kHz ‘Stop 2.442500 GHz|

Sweep 3.33 ms (1001 ps))

KEYSIGHT Jput R
AL Couplng DC
Aign Ao

1Spectum

ScaleiDiv 10 dB

|Start 2440500 GHz
[FRes BW 300 kHz

Input Z: 50 aAtien 40 dB
CorCCorRCal  Preamp: OF
Freq Ref It (S)

PNO: BestWide  #Awg Type: Power (RM:
Gate: OF JouglHoid: 5000:5000
IF Gan: Low Tng: Free Run

Sig Track. Off

Ref Lvl Offset 21.99 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

Mar 07, £
10:1042AM |

Test mode:

KEYSIGHT Jput RF-

Couping DC
R Aign: Auto

1 Spectum

ScaleiDiv 10 dB

Start 2.440500 GHz

Inpul Z- 50 (1
Carr CCan
Freq Ref

Allen 4048,
Preamp OF

AMkr2 1.186 MHZ
-0.09dB

Ref Lvl Offset 21,99 dB
Ref Level 30.00 dBm
¥

#Video BW 300 kHz

‘Stop 2.442500 GHz,
Sweep 3.33 ms (1001 pis)|

Global United Technology Services Co., Ltd.
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GTS

Report No.: GTS2023030175-01

7.6 Hopping Channel Number

Test Requirement:

FCC Part15 C Section 15.247 (a)(1)(iii) & RSS-247 5.1 (d)

Test Method:

ANSI| C63.10:2013 and RSS-Gen

Receiver setup:

RBW=VBW=300kHz, Frequency range=2398MHz-2485.5MHz,
Detector=Peak

Limit:

15 channels

Test setup:

Spectrum Analyzer

oo
Fd o o o |
o o o |
o o o |

oo, E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details
Test results: Pass
Measurement Data
Mode Hopping channel numbers Limit Result
GFSK 79 15 Pass
1/4-DQPSK 79 15 Pass
8-DPSK 79 15 Pass

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Test plot as follows:

Report No

.- GTS2023030175-01

Test mode:

KEYSIGHT lput RF ipdZ 500 #Alen 4008 PNO Fasl
AL ~p. CoMiZOC  CorCConRCal Preamy OF G OF

Aign: Auto Freq Ref IF Gain: Low

Sig Track Of

1 Spectrum

ScaleiDiv 10 dB

Ref Ll Offset 21.80 dB
Ref Level 30.00 dBm
¥

AN R TR

Start 2.40000 GHz #Video BW 300 kHz

I HETELEEEECT T LTI

Stop 2.48350 GHz|
Sweep 1.00 ms (1001 pis)|

Test mode:

/4-DQPSK

KEYSIGHT lput R DpIZ 00 A 0GB PNO:Fast
RL - Couping DC CorCComRCal  Preamp O Gate: OF

Mgu e FregRel Il (S) IF Gan Low

Sig Track. Off

1 Specium

ScaleiDiv 10 B

Ref Lvl Offset 21.80 dB
Ref Level 30.00 dBm
¥

| Start 2.40000 GHz #Video BW 300 kHz

[FRes BW 300 kHz

#hvg Type: Power (RMS
Auglic 50005000
Tng: Frae Run

PPRRER

Stop 2.48350 GHz|
Sweep 1,00 ms (1001 pts)

Test mode:

Input Z 50 #Alien 4046

CorCCorRCal  Preamp OF  Gefe OF

Freq Ref: Int (S) IF Gan Low
Sig Track Of

Ref Ll Offset 21.80 dB
Ref Level 30.00 dBm
¥

#Video BW 300 kHz

Start 2.40000 GHz

Trg: Free|

Stop 248350 GHz]|
‘Sweep 1.00 ms {1001 pts)

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

7.7 Dwell Time

Report No.: GTS2023030175-01

Test Requirement:

FCC Part15 C Section 15.247 (a)(1)(iii) & RSS-247 5.1 (d)

Test Method:

ANSI| C63.10:2013 and RSS-Gen

Receiver setup:

RBW=VBW=0.91MHz, Span=0Hz, Detector=Peak
RBW=VBW=100kHz, Span=0Hz, Detector=Peak

Limit: 0.4 Second
Test setup: Spectrum Analyzer
oo
A~ ooo
ooO
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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